Results of the Modified
Comprehensive Performance Evaluation
of the
South Sangamon Water Commission
Water Treatment Plant
Sangamon County, Ilinois

Onsite Evaluation: 28-30 March 2016
Final Report Submittal: 21 April 2016

Submitted by MCPE Team:
Andy Curry, P.E.
Capt. Michael D. Curry, P.F.
Shane Hill, Village of Chatham Utilities Supt. & General Foreman
John Bartolomucci, IEPA Division of Public Water Supplies

LLL L LA LA L LRl I Lty ]]]

Resulls 0T the Moditied G ompIenensive PerIoImaNce Evaluaton
of the South Sangamon Water Commission Water Treatment Plant




Contents

Acknowledgements 3
Abbreviations, Acronyms 4
Contacts . 5
Backgroumd . 7
Composite Correction Program (CCP) Background 10
[...]
and assistance from USEPA personnel at Cincinnati, in order to seek-out the best recommendations for

SSWC’s corrosion control program.

Michael Schock and Darren Lytle with USEPA are recognized for their expertise in corrosion conirel
technology and many other aspects of drinking water quality and treatment, and either Mr. Schock or Mr.
Lytle will respond to the SSWC assistance request in the order of priority among the many other demands

on their time. When a response is received, it will be forwarded to IEPA and SSWC for followup review.

34




After the original request was sent to USEPA for assistance in reviewing corrosion control, USEPA
published Optimal Corrosion Control Treatment Evaluation Technical Recommendations for Primary
Agencies and Public Water Systems, EPA 816-B-16-003, March 2016. This document became available

to the MCPE Team in early April 2016. Due to the updated information in that document, the request for
technical assistance from USEPA will be revised to reflect acknowledgement of the updated information.
In the meantime, SSWC, Chatham, and New Berlin have been in complete compliance with the Lead and
Copper regulations, and SSWC should continue with its present corrosion control treatment methods with

refinements in controlling and monitoring orthophosphate dosage and residual in the system described

DRl RLE Per formance Limiting Factors, South Sangamon Water Commission
section.

) Request for Assistance: CDA
The MCPE Team contacted the CDA (Copper Development Association) to inquire if there are different
types of copper pipe metallurgy that might affect corrosion rates, and to ask for their input regarding
corrosion control treatment to minimize copper pipe corrosion. The email containing the Team’s
questions and CDA’s full response has been furnished to IEPA and SSWC. Some key points are

summarized as follows:

Is Type M copper pipe less susceptible to corrosion than Type L, or Type K, etc.?

CDA response; There is no difference in composition of copper tube of either Type K, L, or M, they
are identical materials with the only difference being wall thickness. Therefore, Type M copper
tube is no more susceptible to corvosion than Type L or K. A corrosive situation would be
expected to have similar effects on all of the tube types, however should such a situation be
encountered it would be expected that simply due to its thinner wall that a trough wall leak would
appear in Type M tube more quickly than Type L, and in turn Type K. This does not indicate an
increase (in) susceptibility to corrosion, only a decreased time to failure should the tube be
installed in a corrosive situation.

Visually. are there any markings on copper pipe for residential service that indicates the Type of
copper?

CDA response; Yes. Hard drawn copper tube is marked with an ink/paint stripe and with an
incised mark stamped on the copper surface. Both of these are required by the standard to
indicate the tube type. In addition, the ink stripe indicates the type of tube by color, with red
signifying Type M, blue signifying Type L, and green signifying Type K. At a minimum, both the
ink/paint marking and the incise marking will indicate the tube type every 18 inches along the
length of the tube,

Does CDA make recommendations for treatment of drinking water to mitigate corrosion of copper
pipe?

CDA response: CDA does not make specific recommendations for treatment of drinking water as
this would be considered consulting, and should be developed in conjunction with a qualified water
freatment engineer/specialist. In veviewing the water chemistry information sent below (SSWC
water quality parameters were furnished to CDA) there is nothing show(n) from our experience

35




that would lead us to believe that this water would be especially corrosive to copper from either a
pitting standpoint, or a copper leaching standpoint and the low level of copper leaching being
shown would not indicate a situation where accelerated corrosion would be of concern.
Generally, to minimize copper leaching in waters where alkalinity is greater than 151-250, pH
should be kept in the range of 8 or slightly above. With the alkalinity (of SSWC water) being ...
268, this system may consider water treatment to control alkalinity to below 250 however the water
already shows that it is not prone fo excessive copper leaching so this incremental change may not
result in significant change. Alternatively, if the system is seeking fo further minimize copper
levels it could consider treatment with orthophosphate, At the alkalinity level shown,
orthophosphate dosage would need to be greater than 3.3 mg/L to possibly deliver any effect

This (SSWC) svstem does not violate the “Action Level for Copper™, but nevertheless desires to
reduce corrosion of copper pipe.

From USEPA Ref. 1, an option to mitigate copper pipe corrosion is to lower pH to the 7.2
to 7.8 range and feed an orthophosphate corrosion inhibitor with initial dose >0.5 mg/L
orthophosphate as P, either orthophosphate or blend.

Ref. 1: Revised Guidance Manual for Selecting Lead and Copper Control Strategies,
(EPA-816-R-03-001); March 2003; prepared by Catherine M. Spencer, P.E., Black &
Veatch, Pownal, ME 04069, U.S. Envircnmental Protection Agency, Washington, D.C.
20460.

USEPA published an updated ganidance document in March 2016, which became
available to the public after the MCPE Team inquiry was sent to CDA. Questions
and comments in this section conld not take into account the most recent information
g LI D - NPT ST R Rt P erformance Limiting Factors, South Sangamon
Water CommissionflZuiliil

Does CDA concur with this type of approach?

CDA response: While the water quality shown above does not indicate an issue with copper
corrosion/leaching, orthophosphate treatment is common for systems looking to further control
copper leaching. Whether it is warranted here should be carefully considered and not be '
undertaken without perhaps bench scale or pipe loop experiments with copper in this specific water
to see if the expense and maintenance of orthophosphate dosing would provide a meaningful resulf,
In the specific recommendation box above, these ave general recommendations and a qualified
water treatment specialist should be consulted as to the applicability of these recommendations to
the subject water quality. From our standpoint there is no inherent reason that the pH of the above
water needs to be modified from the 7.9 shown to the range in the recommendation. In addition,
these recommendations do not take into consideration the alkalinity of the water, which may be
more informative as to the orthophosphate dosage necessary. As indicated in the previous
answer, ot the alkalinity cited for this system it is likely that a higher orthophosphate dosing might
be necessary to achieve any effect. Treatment to lower the alkalinity of the system may prove io be
more beneficial Also, at these high alkalinities a water treatment specialist should also be
considering natural organic matter (NOM) or dissolved organic carbon (DOC) levels as they can
have an impact on leaching.

36




It is noted that Water Solutions Unlimited, SSWC’s phosphate blend supplier, has been monitoring metal
coupon corrosion for SSWC for several months and their evaluations are reportedly ongoing at the present

time.

One of the first steps that the MCPE Team took was submittal of a request for corrosion control technology
assistance submitted to Michael Schock with USEPA. cn 23 March 2016. The MCPE Team feels that
input from recognized corrosion control experts employed by USEPA will be in the best interest of SSWC
and ifs customers. On 31 March 2016, Mr. Schock responded and advised that the request for assistance
should be forwarded to Samuel L. Hayes, Ph.D., Associate Division Director, NRMRL/WSWRD, USEPA.
A formal request for corrosion control technology assistance was forwarded to Dr. Hayes on 2 April 2016.
USEPA has indicated that Michael Schock and his colleague Darren Lytle are the persons that respond to
corrosion control inquiries, and one of those gentlemen will respond to the SSWC request for assistance in

the order of priority of other nationwide requests.

37




APRIL 2016
2016.20

WELL #1 — #10

EACH 250+ GPM
R
g%!@ls’“ | AERATOR
|_ —_————— 1‘

REACTION BASIN/
DETENTION TANIK
188,000

v

LOW SERVICE PUMPS
3 @ 1,500 GPM EACH

v

PRE-FILTERS
3 @ 1,520 GPM EACH

v

MEMBRANE FILTERS
3 @ 750 GPM EACH

r-—i-———i

BYPASS TO BLEND |
FOR DESIRED———
HARDNESS |

L._._>___1'

ION EXCHANGE SOFTENERS
4 @ 665 GPM EACH

SODIUM PERMANGANATE

NOTE:
METERS, MONITORS, AND
RECORDERS NOT SHOWN.

SCDIUM HYPOCHLORITE

CLEARWELL
282,000 GALLON

v

HIGH SERVICE PUMPS
3 @ 1,150 GPM EACH
2 ® 250 GPM EACH

HYDROFLUOSILICIC ACID,

v

CHATHAM PWS, 1670300
(INTO THER 1.5 MG

GROUND STORAGE TANK & BPS)

v

CHATHAM PWS, 1670300
DISTRIBUTION SYSTEM

v

SSWC BOGSTER PUMP STATION

2 ® 275 GPM EACH

v

NEW BERLIN PWS
1670800

SCDIUM HYPOCHLORITE,
& PHOSPHATE

WASTEWATER FROM THE MEMBRANE FILTERS AND ION EXCHANGE SOFTENERS
IS DISCHARGED TO TWO LAGOONS AND ONE WASTEWATER TANK.

SCHEMATIC PROCESS FLOW DIAGRAM

SSWC FACILITIES (1670080)

FIGURE 1



Major Unit Process Evaluation and Performance Description

Capacity Rating

The capacity rating of a water treatment plant is based on the individual unit capacities, with the largest unit

out of service due to unforeseen malfunction or for maintenance/repair. The Schematic Process Flow

Diagram for the SSWC treatment plant is shown on Figure 1, and unit capacities are summarized as

follows. Size information is from the [EPA Inventory.

Unit
Wells

Aerator

Reaction
Basin

Low Service
Pamps

Pre-Filters

Membrane
Filters

Cation
Exchange
Softeners

Clearwsll

High Service
Pumps

Note 1:

Note 2:

Size

10 @ 250 gpm

10 trays @ 144 SF

= 1440 SF

188,000 gallons

3 @ 1500 gpm
3 @ 1520 gpm

3 skids @ 750
gpm each

4 (@ 665 gpm

282,000 gallons

3 @ 1150 gpm
2 @ 250 gpm

Criteria
9 in service.

10 5 gpm/SF

Minimum 30
min. detention time

1 out of service

1 ouf of service

2 In service

1 out of service

(Note 5)

1 out of service
(not in service)

Capacity Rating with Largest Unit

Out of Service

2250 gpmy/3.24 med

1440 gpm/2.073 mgd to
7200 gpm/10.368 mgd (Note 1)

Maximum 6266 gpm/9.023 mgd
(Note 2)

3000 gpm/4.32 mgd (Note 3)

3040 gpm/4.377 mgd

1500 gpm/2.16 mgd (Note 4)

1995 gpm/2.872 med

2300 gpm/3.312 mgd (Note 3)

A bypass is provided arcund the aerator as required by Ten State Standards and
standards of good practice.

It is common practice to provide >30 minute hydraulic retention time in a reaction
basin for iron removal. Mention was made about this basin serving as a “settling

basin™,

It is 50 ft. diameter with total surface area of 1962.5 SF.

Settling basins are normally provided when Iron and Manganese concentrations
are “high”. Between 1982 and 2012, each edition of Ten State Standards

38




Note 3:

Note 4:

Note 5:

stipulated: “Sedimentation basins shall be provided when treating water with high
iron and/or manganese content, or where chemical coagulation is used to reduce
the load on the filters. Provisions for sludge removal shall be made.” Ten State
Standards do not identify the iron and/or manganese concentration that would be
considered to be “high”.

John T, O’Connor, Ph.D., is recognized as an expert in wafer treatment matters,
and in Water Quality and Treatment, A Handbook of Public Water Supplies, 3
ed., 1971, American Water Works Association (p. 394), he stated: “Sedimentation
is rarely specifically provided unless the concentration of iron and manganese in
the raw water is quite high (>10 mg/1). Little sedimentation occurs in most
detention tanks. Instead, the detention tanks may be considered to be quiescent
reaction basins.”

During 2015, the maximum raw water Iron and Manganese concentrations were
1.6 and 0.38 mg/L, respectively. These concentrations are not considered to be
“high” and would normally not justify construction of settling basins.

If settling basins would be needed, a mixing or “flocculation” step would be
necessary to agglomerate the Iron and Manganese precipitates into “settleable
solids”, and a coagulant may be required to achieve meaningful solids removal in
settling basins.

As indicated with the “Membrane Filter” information in a later portion of

this section, the membrane filter manufacturer’s specifications for filter influent
water [imit the Iron to 2.6 mg/L and the Manganese to 0.60 mg/L.

In the opinion of the MCPE Team, the existing raw water Iron and Manganese
concentrations in the 1.6 and 0.38 mg/L. range, respectively, do not represent a
high solids loading since they are less than the specification limits for the
membrane filters.

The actual capacity of pumps operating in parallel depends on the performance
curve characteristics, and the individual unit capacities may not be “additive”
when operating in parallel.

The actual “production capacity” would be less than indicated since the filters are
intermittently out of service for backwashing, maintenance-backwashing, and CIP
(Clean in Place).

As a “groundwater” treatment plant, there are no specific criteria for sizing the
clearwell. The clearwell supplies softener and filter backwash water and
equalizes suction supply to the high service pumps. “IF” the wells are determined
to be GWUDY, then the treatment plant will be subject to surface water treatment
requirements, including at least 60 minute HRT as required by IEPA Technical
Policy Statements , and the capability to provide sufficient CT value to attain at
least 0.5 log Giardia and at least 2.0 log Virus inactivation with disinfection, at low
water level in the clearwell.

39




Raw Water Source
The SSWC raw water source consists of ten (10) wells developed in unconsclidated formations north of the
water treatment plant. The wells are within the Sangamon River alluvial aquifer system, based on
information furnished by Anthony Dulka with IEPA. The well casings extend above ground level to
platforms that house electrical equipment and well access fittings, so that they are above the flood stage

elevation.

Submersible well pumps are provided, and are equipped with VFD motors. Individual flow meters are
provided on the discharge line from each well, and piping is arranged to permit “pumping to waste” during
well maintenance operations. Transducers are utilized to monitor non-pumping (“static”) and pumping
water levels in the wells, and levels are reported through the SCADA system. An outside well contractor
reportedly monitors specific capacity and overall well performance capability. An air line with
connections for a pressure source and pressure gage is reportedly provided at each well to permit individual
onsite water level measurements. Each well is equipped with a separate sample tap, and the sample piping
is disinfected with sodium hypochlorite prior to sample collection. Well capacity evaluations were not

undertaken as part of the MCPE.

It is noted that taw water quality from the wells has been in compliance with regulatory requirements for

VOCs, SOCs, Nitrite/Nitrate, and other parameters, based on a review of [EPA water quality records.

In a letter dated 29 December 2014, IEPA informed SSWC that it is required to demonstrate whether or not
the (raw water) sources are utilizing “groundwater under the direct influence of surface water (GWUDI).”
The 29 December 2014 IEPA letter supersedes another letter dated 30 December 2011, which stated that
“ .. the ten wells ... are not under the direct influent of surface water.” This change-in-status was
triggered by unfavorable bactericlogical results from well samples. SSWC has not undertaken the
sampling and other tasks needed to comply with IEPA’s request to demonstrate whether or not the SSWC

raw water sources are to be classified as GWUDI.
IEPA has not issued a current opinion whether or not the SSWC wells are classified GWUDI. If it is

eventually classified as GWUD], additional disinfection monitoring practices will be needed to